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UN38.3 Test Report

5% Report No.: S03A21120465U00101

FE B FR: B R

Sample Name: Li-ion Battery

RS

Sample Model: 14500 151P

ZHE AL FEVTAA A B IR 2 7]
Applicant: Ledlenser corporation. Ltd
& HA: 2021-12-30

Issue Date:

TRF No.: ESTL017-3C
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e R Sample Description

X e o= N S =]

FE b 2 F "@%%Eﬁﬁﬁ ETRIN eSS 14500 1S1P
Sample Name Li-ion Battery Sample Model

DA S5 = I AR A R T AR A PR 24 7

Testing laboratory | Guangdong ESTL Technology Co., Ltd.

5t H TR R SET A L X 58— B89 5 181 #5101, 201-208% .

Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan

Testing Address Lake Park, Dongguan, Guangdong, China.
T FHVLZN A FHE A IR A 7
Applicant Ledlenser corporation. Ltd
ZEFE A L TR ABBRILTT A ZR X AR IR AR AR — 6255
Applicant No.25, Yudong 1 Road, Dongcheng Town, Yangdong District, Yangjiang City,
Address GD, 529931, China
il i BT GRID ARAF
Manufacturer FUJI ELECTRONICS (SHENZHEN) CO., LTD
I‘lﬂ:l:’n‘ > S Ly gL, N Ahe pe
el PRI 5 22 DX BA OB 48— Tk X 31046
Manufacturer BId.10, 2rd Industrial Park Tangxiayong, Songgang, Baoan, Shenzhen, China
Address
CERNG SV ¥V I TS M i AR 5 e A A PR )
Factory of Cell Guangzhou Great Power Energy & Technology CO., Ltd

Bea I GRIGFIARETF ) 2B-BAEIT R 8 38.37
ki Standard | UNITED NATIONS the "Manual of Test and Criteria” (ST/SG/AC.10/11/Rev.7)

Section 38.3.
Fere H
Date of sample 2021-10-21
receipt
X H 3]

2021-10-22 to 2021-11-03

Tested date

K 4518 Test conclusion:

The Li-ion Battery submitted by Ledlenser corporation. Ltd are tested according to UNITED NATIONS
the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3. The test items are full items.
The test results comply with the relevant requirements of the standard.

I BN B A PR A m A OB 7 i, ARTEIR S I RIS HETME) 25 -CET R 38.3 1 it AT
W, W EIH , AR S ARAEA S EK

& Tested by #71% Reviewed by

VT Y P

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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¥ 515 B Sample Information

SRR F s R =
L 3.7V A 750mAh
Nominal Voltage Rated Capacity
FLIS P AR -.
2.77Wh ®) n
Watt-hour Trade mark LEDLENSER
l B LS 8
N PR A1) F 4.9V | TR 2 1 F L 3.0V
Limited Charge Voltage Discharge Cut-Off Voltage
. A N FFSE 78 H LI
25 L LA K FF JJE. il
400mA Max. Continuous 800mA
Charge Current
Charge Current
X . i K R 42 T FEL LA
ﬁﬁlEEEE/uﬁu Ejj(j:ﬂ‘ =k K JIL
. 400mA Max. Continuous 1600mA
Discharge Current .
Discharge Current
BIzzR 3 .
FRBLE iR 8mA EE/TE_R* _ ®14.8mm*53.0mm
End Charge Current Battery dimensions
RS 14500 REERE 800mAh
Cell Model Cell Rated Capacity
HET
HETTA 151P
Compound mode

Description of the sampling procedure: /

BORERE R (9 i B /

Description of the deviation from the standard, if any: /
M8 RAFT SR AEDU - /

Remarks/# vt :
1. AR DR N

Throughout this report a comma is used as the decimal separator.
2 FlsERih “” R CRTEAE . P AUR BT, “F7 R CREET . NAY FR RS
7

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A” means
“not applicable”.
3. I ik s R AE R A 5y S03A21110014U00101 LAl I, XIFE kAN REAT A B, 457 “UKCA” 1
TeHARAEAL, AT .

On the basis of the original report no. : S03A21110014U00101, this report changes the appearance of the
sample. There are no other changes after removing the "UKCA", which does not affect the test.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number
T.1: Altitude simulation / 7%

LN

T.2: Thermal test / I /5% i 5

T.3: Vibration / #k3)) B1# - B10#

T.4: Shock / /s
T.5: External short circuit / #b

P

T.6: Crush / #% or {mpaetHi C1# - C10#
&

T.7 Overcharge / i 75 L B11# - B18#
T.8: Forced discharge / 3/l C11# - C30#
iGN

The sample’s status is good.

FERCRIL R4

Single cell batteries of B1#~B5# B11#~B14are full charged after
one cycle;

FLHL S L BA#~B5# B11#~B14# N 1 IR IE I AR A

Single cell batteries of B6#~B10# B15#~B18 are full charged
after twenty-five cycles;

e BV B6#~B10# B15#~B18 A 25 & M i AR A 5
Rechargeable cells of C1#~C5# are 50% charged after one
cycle;

A] 78 B LS C1#~CH# N1 IR J550% 78 LR ZS 5

Rechargeable cells of C6#~C10# are 50% charged after twenty-
five cycles;

A 78 HL LR CO#~C 1 0# N 25K 1 2 5 50% 78 FEIR A 5
Rechargeable cells of C11#~C20# are full discharged after one
cycle;

A 78 L HLES C 1 1#~C20# 9 1 G I 58 2 TR AS s

Rechargeable cells of C21#~C30# are full discharged after
twenty-five cycles;

A] 78 L C21#~C30# N 25 IR A 58 4= IUHIR 25+

Testing location:

AR A RER I AR AT IR A 7]

Guangdong ESTL Technology Co., Ltd.
J7ZRAE ZRSETIAA L [ [X S0 — %9 5 1R
H.I6101. 201-208% .

Room 101, 201-208, Unit 1, Building 1, No.
9 Headquarters 2nd Road, Songshan Lake
Park, Dongguan, Guangdong, China.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted
using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

B MR FVB S B AT T R T8I o FELIB 06 042 G P 76 AH [F] 1) — 2 b B AT IR TA 2 T.5. iR T.6
AMIT.8REAE FH AR 55 A B id iy it o XEG T.7 7] LU S BT AE IR SR T.A R T.5 4 A I i R 45 R s 2847, LAAE U
BT AEPEIA I f i |

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-Mz)/M1x100

N T EMFEERK, AN AR HEHK(%)=(M-M2)/Mx100

Where M;is the mass before the test and M. is the mass after the test. When mass loss does not exceed
the values in Table below, it is considered as "no mass loss".

2 s M 8 AR5 2, Mo 6 PR o S SR o B B R AN L R R T 9 (K AU, AR T B R

Mass M of cell or battery Mass loss limit

R P v 0 T JoT B R R AE
M<1g 0.5%
19<M<75g 0.2%
M>75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

FEMATAETAS, BRI LSk TR, A, BRI K, I B8 B b e a1
TF i L IS AN F AR REAT IX — 8 A L (1790 %

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Photos of Samples and Labels/#t 8 i &FRiR
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38.3.4 Procedure / JUiX 5% Vfgc%ct
38.3.4.1 Test 1: Altitude simulation / §Ili&1: P
Test cells and batteries shall be stored at a pressure of P
11.6kPa or less for at least six hour at ambient
temperature (20£5°C).
PG HLE A AR R h2045°C, RAEJTAA KT
11.6kpa FISREE I AF A /D T6 AN/ .
Requirement / frifE K : No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no
. o disassembly, no
P i B 51 R <0.2% rupture and no fire.
2. Open circuit voltage not less than 90%, The TR . LHS . I
requirement relating to voltage is not applicable to test . TR R T2k
cells and batteries at full discharged states. %
X H s N AN s HIT < [ B
ﬁénu?ﬁ%}ﬁﬂj%%%ﬁ?f&iﬁ%ﬁﬂﬁﬁ%@)fmg() Yo, I The data see table 1.
SRARIE FH T 55 4 5 FL ) A i e G
: : I 1
3. No leakage, no venting, no disassembly, no rupture
and no fire.
FEMN TG THE . TR R LA T KIS
HIRA
38.3.4.2 Test 2: Thermal test / MliX 2: EFRK P

Test cells and batteries are to be stored for

T FL RSN FL A i SR AR T

1. one temperature cycle: 72+2°C(6h) — -40+£2°C (6h).
— IR EEIR NT2+2°C (6h) — -40+£2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

5k A 4t g K T B T 8] 29 30mins
3. This procedure is to be repeated 10 times.
HE10 RKIGH

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£57C).

T LSS, ARG S LV AE 2045°C HIZ& T 38
H24 /NI

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Requirements / AR EK No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no

. . disassembly, no

F b 47 22 <0.2% - rupture and no fire.

2. Open circuit voltage not less than 90%, The TIRM . THS. T
requirement relating to voltage is not applicable to test . TR R T2

cells and batteries at full discharged states. %

FE it 0 S5 T B P s S AN T 158 BT T B FE e 990 %, 1 22
SRANIE F T 58 4805 FL IR HL RS R F v

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEERNEIRNE TCHE R iR TR AR TR KIS
R

38.3.4.3 Test 3: Vibration / Jlli& 3: 373 P

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

HUU AT At 2R [ 2 AR RS & (BT F.

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

IR LAIESZE L, PA7THZ 31 4200Hz, R JE7E/> (B
FITHz M, — MEAFFEE156 8 0 BT R %
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
XA T LT AR TR RF 1gn (1 5 R s B B 31 404
N8 W%, RIGHARIEIRIFED.8 2K (LWFE1.6 =
KO IEIG NS B B f RN FE IR B8gn (JiF 42450 i
220, W EORINE BEORFF/EBgn BRI AA 4 i F)200 7k
%%

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PAFIR 50 (1) v — > 7 ) 0 2002 3 ELAE Al v, oA FES
MEAFAHE BT 1) EAEIR12 IR, RN JT 3 AN,
39 /A,

The data see table 1.
1R E s LR .

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Requirements / AR EK No leakage, no P
1. Cells and batteries Mass loss limit: <0.2%. venting, no

. . disassembly, no

FE il 412 <0.2%. rupture and no fire.

2. Open circuit voltage not less than 90%, The TIRM . THS. T
requirement relating to voltage is not applicable to test . TR R T2

cells and batteries at full discharged states. %

FE R f5 T 6 FE e S ANMIC 1256 1 T 6 FEH 1990 %, 22
SRANTE F T 58 4805 FL AR HL RS R F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMN TG THE S TR, R LA T KIS
HIR A

38.3.4.4  |Test4: Shock / MR 4: M P

Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

TR0 PO A FEL Y S 5 e [ g 3 A e s & b, AT
PASCHE BRI B I BT A T o R4 FLES I F I B P Ve
IOk FE150 gn. Bk AI6 msi IEsZ Rk T by, B
K FEL S N WA IS FE B0 gn TR A TR 11 msF - IE 5% 9%
BEAT

Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BN PRI S FH 2 TE 52 388 i P WA A T B2 DR /N e T Fi v
BT & . /N LR FH G mis R ki T) DL AR FRLB S F 11
ms HBK IR TR] o AR T T 2 2R T 585 38 1Y de /N B
HE

The data see table 1.
1R E s LR .

Pulse

Battery Minimum peak acceleration duration

150 gn or result of formula
Acceleration (gn)

Small
batteries [[100850 ] 6ms
= [L—0
[Jmass * [ ]

Whichever is smaller

50 gn or result of formula
Acceleration (gn)

Large 30000 11ms
batteries =
[ Jmass * [ ]

Whichever is smaller

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

FEA™ RN BRI S AE = A 3 LI (9 0 ) % 52 = It
i jm) F 5 AR 23ty HE18IK.

P

Requirements / A EK :

1. Cells and batteries Mass loss limit: <0.2%.

FE i B 4512:<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

P it TR0 S5 T B P s S ANIG T 1250 BT T 5 FE s 90 %, 1 22
SRANTE F T 58 4805 FL IR HL RSN F vl

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEMN TG THE . TR R LA T KIS
HIRA

No leakage, no
venting, no
disassembly, no
rupture and no fire.
LI TCHER. o
i TR LA T K
WA

The data see table 1.
1R E s LR .

38.3.4.5

Test 5: External Short Circuit / fIi&5 #hEE5E %

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

PREFIRI A BER R e /ES7+4°C, DA HCN B A S A
KIREILF|57+4°C,

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

BRI /NF0.1Q 1 A L BH (] BRHEAT JE %, FE T
A IR VK 357 +4°C 2 Ja (R FR IR &S /NP RL E

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X RS B b AUiE — AP L EE6 AN A RE T 46 i

Requirements / A EK :

During the test and within six hours after test, the cells or
batteries.

FEMRIE R P PR 22 J56 AN, R R R i
1. External temperature not exceed 170°C.
HRRIREAEIE170C.

2. No disassembly, no rupture and no fire.

FEE NIRRT KR KA

External temperature
not exceed 170°C

SRR EAEIE170°C
No disassembly, no
rupture and no fire.
Toffik . JCHERA T
KGR .

The data see table 1.

F o IR

38.3.4.6

Test 6: Impact / Crush / Jl3X6: &7 / HE

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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Impact (applicable to cylindrical cells not less than 18mm N/A
in diameter).

g GEMHTEAEANT18 Z2XKMEMEEL) .

1. This test sample cell or component cell is to be placed N/A

on a flat smooth surface.

IR i FH F) R BT RS TBE — P HE G 1 ~F- 1
ko

2. A 15.8mmz0.1mm diameter bar is to be placed across
the center of the sample, A 9.1kg+0.1kg mass is to be
dropped from a height of 61+2.5cm onto the sample.

B — H AR N15.8mmz0. 1mm AN R I st S R G
¥ — i & ~9.1kg+0. 1kg IR M 61+2.5cm )15 BEV& A1
Ml o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mmz=0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.
Bzt 0aAE, VRN R 5 P 3H 1) R T A7 IR SRR
FEFFLO I EAR15.8mm+0. 1 mmE th X N EEH . F—

MAFER G — kS .
Requirements / A EK : N/A

1. Test cells or component cells external temperature not
exceed 170°C.

P BT A LS 10 o v 6 T U P R AN L 170°C
2. No disassembly and no fire within six hours of this

test.
RIREE ARS8 NI N, NIRRT E KR K E .
Crush (applicable to prismatic, pouch, coin/button cells P

and cylindrical cells less than 18mm in diameter).
Pr GEM T, 8%, i m/aln s meEishT
18 KR TE A

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. A cell or component cell is to be crushed between two | The applied force P
flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN £ 0.78
of approximately 1.5 cm/s at the first point of contact. kN.
The crushing is to be continued until the first of the three Wi Ak F13 T4k
options below is reached. +0.78 T-/F
bR Wt R W T e R T Pl 17 O E S 72 9 s WA 8
IR, AR — Nl s b I R R L N1.5 JEOKRD . $EIE
R AT, BERHILLT =FiGEole —:
(a) The applied force reaches 13 kN + 0.78 kN.
WA 7115313 T-4:20.78 T4+
(b) The voltage of the cell drops by at least 100 mV.
AL HL R R R 20100 24K
(c) The cell is deformed by 50% or more of its original
thickness.
AT AR R A6 )5 2 (150% LA L
2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

A T B AR 2 RS N M B 9 ) — THLD s o ZH 10488 T3 T Rt
N S T S O 21 3 A R VS B = N )

Requirements / A R : External temperature P
1. Test cells or component cells external temperature not not exceed 170°C

exceed 170°C. AP EANEIL170°C
FELSOS B o2 RSO P i v 3R THD R N AN R 170°C No disassembly, no

2. No disassembly and no fire within six hours of this rupture and no fire.

test. oAtk Toml 2R T %
RIGLEHE6 NI 2N, MEMARTEE KNG KA, | KARRE.

The data see table 2.
TR EE R 2.
38.3.4.7 Test 7: Overcharge / JIliX 7: @75 P

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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1. The charge current shall be twice the manufacturer’'s
recommended maximum continuous charge current.

A2 % )3 | A ) B R 2 7 P R AN B i e

2. The minimum voltage of the test shall be as follows:

P SYR7w 5 2N WA

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

AR AR I 70 L AN 18V, A ) BN T H
LS A ) bR o8 e K 78 R RIS R PR A7 B 2 22V 22 T )
BN .

b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.
R AR 8 F R 18V, A f /) 7 L E
Fe R | bR g e K 78 L R R A 1.2 £

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20x5°C AR T, I RFE:24 /N

The voltage of the test
is 8.4V, and the current

is 1.6A. / TR HE AN
8.4V, Ml N1.6A.

P

Requirements / A EK :
No disassembly and no fire within seven days of this test.

IR IR T ANER 57 RN, NLTCARAAR AN TC % KL
RRE

No disassembly and no
fire
TR TG KR K
A

The data see table 2.
1R E s W22,

38.3.4.8

Test 8: Forced discharge / JUiA 8: 5& %/ B

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

205 CHIMIEIEE T, B 5 S IERE 12V I B IR
AR TR R, B H YR PR LA R AN ST AE RN
3 T8 S R RO FLA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

E=pact i) GCENRER ki DUz S Y Pl 7 ME i a0 S i A Y BT B S
IORIRAT,  BEAS FLR R SR A ORI 8] VN D9 iE
HEBRUAIG AR (5D .

Requirements / brifEER .
No disassembly and no fire within seven days of this test.

ISR RIS Th MRER 57 RN, TG AR AN o3 K I
RRA

No disassembly and no
fire.

TR TCE KIS .
The data see table 2.

ot IR 2.

TRF No.: ESTL017-3C
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Table 1: T1-T5/%&1. R&%1-RK5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No./#f | test/i{3eHT | test/ {58 HT simulation Mt 2: JELFE S MR 3: FFh Mt 4: ppah Short Circuit
e RS [ (9) HLE (V) TR 1 A TR 5: &Mz
Mass Change Mass Change Mass Change Mass Change Temp. (C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) ratio B (C)
JRERK | HIEH(%) | FERK | BIE(%) | FESL | BE(%) | FiESik 1 EE (%)
(%) (%) (%) (%)
B1# 21.905 4.182 0.000 100.00 0.055 98.83 0.000 99.98 0.000 100.00 57.2
B2# 21.762 4.181 0.000 100.00 0.041 98.90 0.000 100.00 0.000 100.00 57.3
B3# 22.036 4178 0.000 100.00 0.050 98.92 0.000 100.00 0.000 100.00 57.2
B4# 21.801 4179 0.000 99.98 0.041 98.90 0.005 99.98 0.000 100.00 57.3
B5# 21.732 4.180 0.005 100.00 0.046 98.92 0.000 100.00 0.000 100.00 56.9
B6# 21.746 4.182 0.005 99.98 0.041 98.85 0.000 100.00 0.000 100.00 57.0
B7# 21.932 4.181 0.000 100.00 0.055 98.92 0.000 100.00 0.000 100.00 57.2
B8# 21.772 4179 0.000 100.00 0.051 98.95 0.005 99.98 0.000 100.00 57.3
BO# 21.765 4.181 0.005 99.98 0.051 98.88 0.000 100.00 0.000 100.00 57.3
B10# 21.835 4.180 0.000 100.00 0.041 98.85 0.005 100.00 0.000 100.00 57.4

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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--- End of report ---

Table 2: T6-T8/3K2. i{56-iA%:8
Test 6:-dmpact/ Crush Test 7: Overcharge Test 8: Forced discharge
1 MR6: /45 & /M7 e 7 [ WAA8: s
Sample | OCVprior | Temp. (C)/| Sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No. / F¢fh | totest/ il | jgE (C) FEMgRS | test/ WIGRHTH o 1 BRET LR (V)
gig | WATHE FE(V)
V)
C1# 3.841 226 B11# 4.178 C11# 3.325
C2# 3.829 22.7 B12# 4.180 C12# 3.341
C3# 3.830 22.8 B13# 4.179 C13# 3.336
Ca# 3.833 22.5 B14# 4.181 C14# 3.342
C5# 3.827 225 B15# 4.182 C15# 3.329
Co#t 3.834 22.6 B16# 4178 C16# 3.336
C7# 3.829 227 B17# 4.180 C17# 3.338
C8# 3.831 224 B18# 4.181 C18# 3.342
Co# 3.833 22.5 - - C19# 3.340
C10# 3.835 22.6 -- - C20# 3.326
- - - - - C21# 3.344
- - - - - C22# 3.339
- - - - - C23# 3.335
- - - - - C24tt 3.346
- - - - - C25# 3.329
- - - - - C26# 3.324
- - - - - C27# 3.339
- - - - - C28# 3.341
- - - - - C29# 3.340
- - - - - C30# 3.330
T .



5.5 %% 5 Report No.: S03A21120465U00101
AT IR AT T

FH

Declaration

1. AR T SN S e N4 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.

2. 0 ISR A A R MR 2 R TR A AR 5 AR

Objections to the test report must be submitted to ESTL within 15 days.

3. RAARK W R, AFSE DS HI AR S

Nobody is allowed to photocopy or partly photocopy this test report without written permission of ESTL.

4. IS SEARPBERE it L BORE, IR ORAIE FEAR i A4 ATRE i DL G2 S BRI AR TR, 75 ARG A AN AR AH AR A 2R
.

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’'s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.

5. AR DORIB AR dh 157

The test report is valid for the tested samples only.

6. AE AT 150 A BT (R T 22 B A < e A 00 B 7 gl A ke 00 T SCER PR A 0 9% S
ESTL'’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.

7. ARG RS

The test report is invalid if altered.

TRF No.: ESTL017-3C
Issue Date: 2021-08-07
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HAI{5 B Company Information

FRIT A% R A PR 22 5] Ledlenser corporation. Ltd

ZIEBfr I ARAFIH R X RIS R — 8% 25 S
Consignor No.25, Yudong 1 Road, Dongcheng Town, Yangdong District, Yangjiang City,
GD, 529931, China
EEHAT GRYD HMR2AF FUI ELECTRONICS (SHENZHEN) CO., LTD
He e B ?ﬁﬂllﬁiiﬁlzm‘ijﬁiiﬁiﬁT?%%:IﬂE% 10 :
Mt i Bld.10, 2rd Industrial Park Tangxiayong, Songgang, Baoan, Shenzhen, China
HLTE/Tel: 0755-33893788  HE45/Mail: liyanqing@fujielectronics.com.cn
P 11/ Website:www. fujielectronics.com.cn
I AR A ekl R 4 BR 4 5] Guangdong ESTL Technology Co., Ltd.
JURERGETAN LW X S50 8 9 B 1 R 1 85T 101, 201-208 .
T3 By Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan Lake
Test Lab Park, Dongguan, Guangdong, China.
FLif/Tel: 0769-85075888 M4H/Mail: gdesti@gdestl.com
P31/ Website: www.gdestl.com
{5 5 Battery Information
AFR HRES T R R 7t/ B 2 B B B T Fa it
Name Li-ion Battery Battery/Cell Classification Single Cell Li-ion Battery
15 Ak
Type o Trademark (® LEDLENSER
BUE BIE(V) 3.7V e @ifmAh) 750mAh
Normal Voltage(V) Rated Capacity(mAh)
HUE AL (Wh) 2.77Wh 4} /A ppearance Apfﬂ?ﬁ:]{\&/lfjﬁors
Watt-hour rating (Wh) ; ;
Cylinder
Ji & (g)/Mass(g) 2 g0 # % B (g)/Li Content(g) ANiEH N/A
W& f5 B Test Information
WA E RS S03A21120465U0010 | #ikIR & %% H#A it
Test Report Number 1 Date of Test Report .
’m. . BAM GRRARETAD B-LEITRE 383 %
i UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/1 1/Rev.7)
of Tests and Criteria .
Section 38.3.
Used
T.1: HERA it T.2: BERE it T.3: Rz jl:ibus
Altitude Simulation Pass Thermal Test Pass Vibration Pass
T4: M jiibus T.5: SMEAEER B T6: i @il
Shock Pass External Short Circuit Pass lmpactf(:mﬁj AN, Pass
T HERE | #E | Ts EEme | @ oF g %
Overcharge Pass Forced Discharge Pass ) E
UN38.3.3(f) 3E F N/A UN38.3.3(g) | EH N/A
o T R " e
Signatory 2022.04.04
: : Issued Date
ERZ Title MR EHE Test Manager

NN NG, #
A a7 DAY
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